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Buyer: JINAN HENGSHENG NEW BUILDING MATERIALS CO., LTD

Address: D-601 BINHE BUSINESS CENTER, TIANQIAO DISTRICT, JINAN CITY,CHINA
Sample Description : TACTILE TILE

Material : Thermoplastic Polyurethane

Manufacturer - JINAN HENGSHENG NEW BUILDING MATERIALS CO., LTD

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,

assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Test Required : As Required

Date of Receipt : 8 May, 2019

Testing Start Date : 8 May, 2019

Testing End Date : 14 May, 2019

Testing result(s) : For further details, please refer to the following page(s)

The testing report/certificate only refer to the sample(s) tested.
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Signed for SGS-CSTC Standards Technical
Services Co., Itd Xiamen Branch

N

Huangwen Ming Authorized Signatory
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Summary of Results:

Test ltem

Test Method Test Result

Anti-slip test by damp pendulum AS 4586:2013 Amdt 1-2017 BPN “humidity”: 65

method Procedure A Level: P5
Non-slip AS 4586:2013 Amdt 1-2017 Critical angle: 32.0°
(oil wet slope method) Procedure D Level: R12
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1. Damp Pendulum

2. Test Method:
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AS 4586:2013 Amdt 1-2017Classification of skid resistance of new pedestrian ground
materials - Procedure A - Wet pendulum test method rubber model: slider 96 (2343 °C, IRHD

96+2)

Sample: 300mmx300mm, 1 piece
Testing Surface: Antiskid Stud

Testing Direction:Parallel to length, see photo

Test Result(s):

Sample No. 1
BPN Average skid 65
resistance of
pendulum
(Single test surface )
Measured value 65
(SRV moisture)
Level P5

Grade of skid resistance of pedestrian floor material with damp pendulum;

Level Anti-slip value of
pendulum SRV (slider 96)
P5 >54
P4 45-54
P3 35-44
P2 25-34
P1 12-24
PO <12
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3. Non-slip

(oil wetslope method)

Test Method:
AS 4586:2013 Amdt 1-2017 Classification of skid resistance of new pedestrian ground
materials - Procedure D - oil wetslope method

Sample Description:

2 Pieces 300mmx300mm to make a testing area 600mmx300mm, see photo
Testing Surface: Antiskid Stud

Testing Direction:Parallel to length, see photo

Test Result(s):

Test Item Test Method Test Result
Non-slip Critical angular R12
mean: 32.0°
Grade of skid resistance by oil wet slope method for pedestrian flooring:
Level Critical
angular
No X<6°
R9 6°<X<10°
R10 10°<X<19°
R11 19°<X<27°
R12 27°<X<35°
— ﬁ(i B -
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Sample Photo:

Direction

v

********End Of Report********
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